
Comprehensive Overview of 
Biogas for Sanitation Options 

– Training of Trainers

Nº2
METHODOLOGIES & APPLICATION  
FROM DOCUMENTED EXPERIENCE

2021



Comprehensive Overview of Biogas  
for Sanitation Options – Training of Trainers 

is part of the series  
Methodologies & Application from Documented Experience 

MADE by UPM

The information provided in this publication is for reference only and subject to change. 
UPM GmbH and any person acting on its behalf refrain from responsibility originating from its usage 

(whether or not authorized) particularly from claim on its incompleteness and incorrectness. 
 

The material is based on research and project implementation partly funded by the Bill & Melinda Gates Foundation. 
[...]
the mouth-piece and the valve� The pressure in the 
pipe is read as cm Water Column (WC) in cm level 
difference. After an hour, the pressure should not 
have dropped, otherwise the pipe is not tight� The 
leakage is searched with foam made of liquid soap 
and water� The leaking joint must be re-done� It is 
not possible to seal a leakage from outside�

Once the piping is tight the same pressure indicator 
position can be used to see if the digester is tight� 
The digester is filled with water, with the main valve 
closed� The water compresses the air in the digester� 
The air pressure should rise to 100 cm WC and 
remain for 2 hours� If the pressure falls the digester 
is either loosing water or gas. If the water is filled 
up back to overflow level the pressure should read 
100 cm again� That means the digester loses water 
and not gas� Small water losses can be tolerated as 
organic matter fed into the digester will seal such 
leakages quickly and reliably (See Figure 26)�

FIGURE 26: 100 cm water column.

10
0 

cm

FIGURE 29 FIGURE 27 FIGURE 28

A properly modified industrially produced gas stove will have a small hot 
flame and cook very efficiently (See Figures 27 & 28).

Stove adjustment and a flame like this will lead to energy inefficient 
cooking (See Figure 29). For a layman, such a flame may look impressive, 
but the truth is that a lot of gas will be wasted and, in the long run, the 
end-user will be disappointed by the performance of the biogas plant, 
even though this picture suggests the opposite at the beginning�



32 Methodologies & Application from Documented Experience – MADE by 

50m3 Agricultural Digester Treating Dung and Urine

Two 200m3 Digesters Treating Market Waste and Sewage

Dung and urine are entering 
the 50m3 digester� Solids are 
discharged via a sludge discharge 
pipe. More liquid sludge flows out 
via the expansion canal� Parallel to 
this is a compost heap made  
of crop residues and weeds�

The effluent is scooped on the 
compost heap� The heap is then 
turned over and forms a parallel 
second heap�

The compost soil is used in 
vegetable production in the 
background� Gas is used for 
cooking by 10 families�

FIGURE 30

FIGURE 31: Double digester system for solid waste.

Two systems of 200 m3 digester volume each�  
For such large domes, it is advisable to reinforce the 
dome with three steel rings which are positioned at 
the foundation, below the inlet and above the outlet 
opening� The openings are weakening the structure 
which needs the support� Like all digesters, it

receives the chicken wire reinforcement in the 
outside plaster� The inlet allows that rougher market 
waste enters smoothly� Sewage helps to liquefy the 
digester content� Swimming particles are discharged 
at maximum pressure� Settling sludge is discharged 
via a sludge discharge pipe (See Figure 31)�



33Comprehensive Overview of Biogas for Sanitation Options – Training of Trainers

Biogas Toilet

Biogas Toilets provide an on-site dry toilet technology which generates 
fertilizing digestate from human excreta� The systems are characterized by 
low maintenance, or low-flush (pour flush) water requirement, which makes 
them ideal for water-scarce areas� They can be an alternative to pit latrines�

FIGURE 32: Biogas-toilet built on digester  
with well-sealed components.

FIGURE 33: Biogas-toilet (Gas storage capacity 5m3). 

The following Figure 33 shows a system consisting of six toilets which 
are attached to one biogas toilet with one common ventilation pipe�



34 Methodologies & Application from Documented Experience – MADE by 

Biogas toilets can vary significantly in size, from household level to 
community system� The following Figure 34 shows a biogas toilet with 
a second inlet for kitchen waste�

FIGURE 34: Fixed Dome Biogas-toilet (30m3, gas storage capacity 5.5m3).

FIGURE 35: Double digester for wastewater treatment. 

Wastewater Treatment

To achieve an effluent which can be discharged in a planted gravel filter, 
it is recommended to build two digesters in a row with one jointly used 
expansion chamber and two sludge discharge pipes fine sediments in 
the second digester will flow back in digester 1.



35Comprehensive Overview of Biogas for Sanitation Options – Training of Trainers

One person produces a daily quantity of excreta that corresponds 
to the pollution index of (30 to) 60 g BOD5 or (60 to) 120 g COD per 
person per day�

 → Removing daily 90% BOD of one person results in  
0.054 kg * 350 l = about 19 l methane/day.

 → Removing daily 83% COD of one person results in  
0.0996 kg * 200 l = about 20 l biogas/day.

 
Depending on the mode of operation and the food intake, the daily 
biogas volume can be 0�5 to 1 m3 per m3 digestion chamber or 16 to 30 
l biogas / person� In Asia, usually 30l biogas / person is applied�

Toilet black water alone could not produce enough biogas to cover the 
energy demand for cooking or lighting of a household� The biogas yield 
could be increased by additional feeding of easy biodegradable organic 
kitchen waste or animal dung into the digester� An organic garbage 
disposal unit in the kitchen sink (grinder), is useful in this respect� But 
in this case the design and volume of a biogas plant system should be 
adapted to treat higher solid content than only black water alone�

One adult person on a meat based diet will produce 100 to 250 grams 
of faeces per day� On a vegetarian diet, an adult person will produce 
300 to 600 grams per day (both with 24–27% DM)� Therefore, the 
biogas potential forecast has to be adopted locally on diet, age and 
climate� Average values for urine are 1 to 1�6 liters volumes per person 
per day� [11] 

Common figures for biogas production are given below:

 → 0�350 m3 CH4 / kg COD removed; or 1 kg COD removed results in 
0�35 m3 methane at 273oK and p=po; energy content of methane = 
35�8 MJ/ m3� Based on Dutch figures the production of black water 
and organic kitchen waste is 100 g BOD per person per day results 
in 35 l methane per person per day� [12]

 → Based on Nepal figures 27 l biogas from faeces per person per day 
are produced under operational temperatures of 26–30ºC, including 
organic kitchen waste it increases to 62 l biogas per person per day, 
with a methane content ranging from 57% to 78%� [13] 

 → Out of faeces with organic dry matter (ODM) content of 93%: 0�450 
m3 biogas / kg ODM or 0�290 m3 methane / kg ODM or 0�210 kg 
methane / kg ODM may be produced� [14]

Biogas Potential of Wastewater and per Person

[11] Source: House, David, 2006. 
[12] Source: Zeeman, Grietje 2006. 
[13] Source: Red Cross, Nepal 2009. 
[14] Source: Jekel, Martin 2006.

 → Theoretical constant 350 l methane per 1 kg COD removed� 

 → Practical use 200 l biogas per 1 kg COD removed�

 → Maximum 83% of the COD is converted to biogas�

 → Maximum 90% of the BOD is converted to biogas�



36 Methodologies & Application from Documented Experience – MADE by 

All standard gas appliances  
can work with biogas. 

However, they need to be adjusted because of the fact 
that biogas only contains 60% inflammable methane. 

This is done as follows:

Modification of Gas Appliances 

1� The gas nozzle has to be expanded�

2� The air intake in relation to the gas has to be reduced�

FIGURE 36: Modification of gas appliances. 

0

Jet or Nozzle Primary 
Air

Secondary 
Air

Primary 
Air

Gas + Air
Mixture

As far as plants operate only on pure faeces an increased 
Sulphur content in the gas as result of an increased 
production of hydrogen sulphide (H2S) has to be taken into 
account and possibly filtered out or eliminated chemically. 
H2S is a colorless gas having a strong door of rotten eggs; 
it fatigues the sense of smell which cannot be counted 
on to warn of the continued presence of the gas� While 
the biogas is used for cooking the presence of H2S in the 
biogas result consequently in smell disturbance and faster 
corrosion of the cast iron burner parts which get in direct 
contact with biogas� Additionally, a part of H2S might be 
converted through the uncomplete combustion of biogas 
into Sulphur dioxide (SO2), which could result in headache 
and breathing problems� Even it is known that H2S needs a 
lower (260ºC) combustion temperature than Methane (CH4) 
— at 560ºC, temperatures over 850ºC throughout the flame 
are necessary to prevent the formation of carbon oxides, 
partially oxidized hydrocarbons, dioxins and furans, and 
polycyclic aromatic hydrocarbons (PAHs)�



37Comprehensive Overview of Biogas for Sanitation Options – Training of Trainers

Solid-Free Sewer System; Intermediate Settler

Sewers are made of pipes and with a manhole at 
each bend or in the interval of certain length� In 
common practice, manholes are not gas tight and 
sewers have no pressured flow in the sewer system. 
It is assumed that aerobic condition prevail in 
sewers� However, the oxygen available is little and 
foul smell is always found when solid settling down� 
If the manhole is designed as gas-tight interceptor 
tank, methane can be extracted�

In 1895, the biogas sanitation technology was 
developed in Exeter, England, where a septic 
tank was used to generate gas for the sewer gas 
destructor lamp, a type of gas lighting� Also, in 
England, in 1904, the first dual-purpose tank for both 
sedimentation and sludge treatment were installed 
in Hampton, London� By the early 20th century, 
anaerobic digestion systems began to resemble the 
technology as it appears today. In 1906, Karl Imhoff 
created the Imhoff tank; an early form of anaerobic 
digester and model wastewater treatment system 
throughout the early 20th century� After 1920, 
closed tank systems began to replace the previously 
common use of anaerobic lagoons, covered earthen 
basins used to treat volatile solids� Research on 
anaerobic digestion started in the 1930s� [15]

Already in early designs of small-bore sewer 
systems, septic tanks are typically used for 
interceptor tanks� [16] “The interceptor tank is a 
buried watertight tank with baffled inlet and outlet. 
It is designed to detain the liquid flow for 12 to 24 
hours and to remove both floating and settleable 
solids from the liquid stream� Ample volume is 
also provided for storage of the solids, which 
are periodically removed through an access port 
Typically, a single-chamber septic tank is used as 
an interceptor tank”. Biogas septic tanks could 
easy take over this function, also to avoid smell  
and emissions typically for septic tanks�

Small-bore sewers must be designed to handle 
peak flows. Interceptor tanks provide some surge 
storage which attenuates peak flows, and therefore, 
the sewer diameter can be reduced�

Screening, grit removal and primary sedimentation 
or treatment in anaerobic ponds are not needed at 
the final treatment steps, since these processes are 
performed in the interceptor tanks�

The principal disadvantage of the small bore sewer 
system is the need for periodic evacuation and 
disposal of solids from each interceptor tank in 
the system� A well-designed biogas settler could 
perform this task, incl� contribution to climate 
emission reduction and providing cooking energy�

If solids are removed before the sewer, the 
diameter of the sewer can be much smaller� It 
can be installed at a shallow depth and does not 
require a minimum wastewater flow or slope to 
function� They do not carry solids and have very 
few manholes� Tolerances for excavation and pipe 
laying may be greater than for conventional sewers, 
allowing lesser skilled labor to be used� In result, 
construction costs are significantly lower than for 
conventional gravity sewers�

Such solids-free sewers can be built for new areas 
or where soil infiltration from pit latrines and septic 
tanks is not appropriate (i�e� densely populated 
areas, clogging of sub-surface, high ground water 
table, flood prone areas). Although solids-free 
sewers require also a constant supply of water, less 
water is needed compared to conventional sewers 
because self-cleansing velocities are not required� 
Alternatives are air flushed sewers where additional 
water is not required�

Solid-free sewers are also referred to as settled, 
small- bore, small-diameter, variable-grade gravity, 
or septic tank effluent gravity sewers and are 
expected to contribute a substantive portion of 
the wastewater conveyance in refugee camps in 
Bangladesh� Interceptor design should consider 
features of the camp environment, notably the 
limited space and the need to keep desludging 
to the minimum for long- term operation and 
maintenance costs affordable.

A precondition for solid-free sewers is efficient 
primary treatment at the toilet or household level�

[15] Source: https://en.wikipedia.org/wiki/Anaerobic_digestion. 
[16] Source: Worldbank, 1985.



38 Methodologies & Application from Documented Experience – MADE by 

An interceptor, typically a single-chamber Septic 
Tank, Biogas settler, Imhoff settling tank, Upflow 
Anaerobic Sludge Blanket Reactor, ABR, Anaerobic 
Filter or a Biosolid filter, capturing settleable 
particles that could clog small pipes� The solids 
interceptor also functions to attenuate peak 
discharges� Solid-free sewers bring the pre-treated 
wastewater to a further treatment or to a discharge 
point connected to another sewer system�

The solid free sewer is an abstract term since it is 
relatively impossible� However, less solid sewers 
can be made with the interceptors or sediment 
collector in-between source and treatment place� 
TS reduction by biogas digesters is quite high� 
In this study, the reduction was observed with 
83% in average, which means it can well work as 
interceptor tank for solid free sewer�

Septic interceptor tanks receive raw sewage, 
allow it to settle and pass the relatively clear liquid 
onto the adsorption field which is the next stage 
of treatment� The remaining solids digest slowly 
at the bottom of the tank� Built as one chamber 
interceptor tanks, they are inexpensive, but they 
are suitable only for small flows. The anaerobic 
decomposition, which takes place in the absence 
of free O in the septic tank, is a slow process� In 
order to maintain practical detention times, the 
reactions cannot be carried far� Therefore, the 
effluent is often malodorous; containing a multitude 
of microorganisms and organic materials, it requires 
further decomposition. Efficiency of this method 
is up to 15 % reduction of BOD and removal of 
up to 40 % suspended solids� Multiple chambers 
will increase the settling capacity� Non-air/gastight 
interceptor tanks presenting the option to harness 
biogas from the anaerobic digestion that, to a 
greater or lesser extent, will take place within the 
tank. Therefore, designing interceptors specifically 
to optimize biogas collection is an option, but it is 
assumed that it will increase the complexity and 
cost of construction significantly.

Drawings for the different techniques could be 
found in the Eawag Compendium� [17]

The process that takes place in Imhoff tanks 
is similar to septic tank, except that the tank 

is so designed that the flow through the upper 
chamber is separated from the lower digestion 
chamber, resulting in a two-storey tank� The upper 
compartment acts only as a settling zone where 
little or no decomposition takes place� This chamber 
remains aerobic, and its effluent has a lower BOD 
than the effluent from a septic tank. In the lower 
chamber, anaerobic digestion happens� Since the 
effluent is of a higher quality, the process is also 
suitable for decentralized neighborhoods and small 
communities. The efficiency of Imhoff tank is up to 
35% reduction in BOD and up to 60% removal of 
suspended solids� 
 
Biomass retention in the biogas settlers may be 
achieved by gravity settling� Thus, as in any settling 
unit there needs to be an outlet for the supernatant 
liquid in the upper part of the reactor. Baffles of any 
kind further enhance the retention of the biomass 